

modified FOLFIRINOX療法



		Day 1 2 3..... 15			
エルプラット	85mg/m ²	静注	↓		↓
レボホリナート	200mg/m ²	静注	↓		↓
イリノテカン	150mg/m ²	静注	↓		↓
フルオロウラシル	2400mg/m ²	静注	→		→
投与サイクル	2週間毎	サイクル数	憎悪または忍容性がない場合まで継続		

投与方法

薬剤	用量	投与経路	投与時間
抗がん剤 Day1			
アロキシ デカドロン 生食	0.75mg 6.6mg 100ml	静注	30分
エルプラット 5%糖液	85mg/m ² 250ml	静注	120分
レボホリナート 生食	200mg/m ² 250ml	静注	120分
イリノテカン 5%糖液	150mg/m ² 100ml	静注	90分
5-FU 生食	2400mg/m ² 適量	静注	46時間持続